

T E S T C E R T I F I C A T E

ST-10-01-20-01

Product: Var. 1: UV-Schutzlasur Außen 1101-1199
Var. 2: UV-Schutzlasur Innen 7701-7710

Producer: SAICOS COLOUR GmbH, Carl-Zeiss-Str.3, 48336 Sassenberg

Order: Determination of selected properties

Test method: Determination of the resistance against spittle and sudor
according to DIN 53160 / 1-2
Determination of the migration of certain elements according to EN 71-3

Test report: 279436


Test results: *Resistance against spittle and sudor*
At the variants 1 and 2 no dissolving of coloured particles at contact with
spittle and sudor according to DIN 53160 / 1-2 was detected.

Migration of certain elements
The variants 1 and 2 fulfilling the limit values according to EN 71-3 for all
tested elements.

Dresden, 20.01.2010



Head of laboratory



Engineer in charge